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PARTS LIST




HOW TO MAKE USE OF THIS PARTS LIST
R=yYX+DORH

1. The part numbers of parts shown in the figure indicate the corresponding numbers (Ref. No.} shown by the index,
WizRant:MBaAEofKF R, &0 T 3N (Re! NOYCHET DA F +2A 2L »T, +OLErbrnNE T
2. Explanation of codes
28 mIkeA
1) Codas on the “Note'’ column
“ERRT MolSs

@ L maans this part is changed from the previous parts list,
FEO A=Y UAPCHLTHSETRS ht: WS BKL 2T
#1. ..., refer 1o the “'Note” explanation at bottom of page.
o0 AT ERT ORBREFBLTT 2w

2} Codes on the "E.C. {Engineering changel”’ column
TEWEAR WMOKE

(1) A.10/83. ... Added from October, 1983
1983& 108 L nBma L

(2) D.10/83 . ... Obsoleted from October, 1983
1983F 10R X N MR &2 n 12 .

When previous parts [Obsoleted part) and new parts {Added partsl' are not m!ér'changeabfe with each oiher; .
HANHERESF LG CTENBE L L : I
In this case, even absoleted part (D.) can be ordered with the obsoieted part number, so setect the parts with changed détes‘-'ar'\r'd place your orders,
S HBERIEBDI s SETLI ENTEI Ty, HEFALCLN, CTArOSEYHIRLT I EXT AV
Exampie (i§1])
At

i . R L _ _ SRR

' Note Part No. Descripticn E.C.

No. 2 & & Z%% R s = ;1;;.
1 # B1401-100.000  Needle bar '0.10/83) oy m— -
1.1 o B1401-100-000-A Needle bar ANDBY YR 1
2 a B1105.200000  Frame cover l0.16/831 [ 81105-300-000 -

M B1105-300-000 Frame cover '@_19@:_!" FAVERR PRR ]

In case when previous parts and new part are interchangeable with each other:

MAEOERE»H L BENEE

In this case the naw part number is replaced on the " 55 {Japanese}” column of the previous parts, so please order by the new part number.
e, BERLOMTISEMCEIACH LA LVSENIEALTHN S TOT, HLOKEFT I EXT SO

& ¢.10/83
1 «  [B1105500.000]  Frame cover (C10/83] BITUS6eGDR0 1
Correct No. Wrong No.
ELCRE BrNRE

Please order by the correct part number.
FELVRAET I ENT &
@ M.10/83 ... .. The amount required is changed from October, 1883
The new amount required is shown in the "*Amt, Reg”. column,
I9BIEINB L NMBATEC A >t OSSHAMCGHLCHEARTLTHN 2 T

3} Codes on the “Am1. Req."” column

‘WA MOKES
(D 2 Indicates amaount required is 2,
HE. 2ErEODLIT.
@20 ...... ... Indicates length in meters. lunit is meter)
Ba 2A-PAEE‘OLIE (MEBA—-FATT
@ — jndicates parts obsoleted from the parts list,
. S — ) AR A AR A NS T T
@ [0 0 indicates sub parts which construct the assembly part,

Assembiy part is shown as “asm.”" and £ 3 in Japanese, in the “Description’” column,
B AMAEL TV HFHAEEROLET. HERISIEMERIT Casm MIMTZ L RRERLTEHENET,
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When Ordering The Spare Parts:

in order to ensure that we deliver the correct parts to you, please clearly state when ordering the correspending PART NUMBER
{8x. B1108-012-A00} and also the PARTS LIST NUMBER (ex. 0010-01, given at the bottom right of the cover} or the MACHINE SERIAL
NUMBER, because there are some parts which have been changed.
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1. AK-72 A TYPE
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REF.NO. NOTE PART HO. DESCRIPTION A AMT.
1 GAK-720010A0 AIR COMPOKRENTS YP-3ur4 (73) 1
2 GAK-29001000 SOLENOID VALVE MOUNTING PLATE FUUITATY MYF 4 (1)
3 GAK-29007000 FILTER REGULATOR TARR LR 1L-% (1)
4 GAK-29008000 SOLENQGID VALVE P4 AT (1
5 GAK-29009000 JOINT, A (ELBOW) A499%TF A (TAT) (1
6 GAK-29015000 JOINT, B (STRATGHT) YA F B (2ME-F) (2)
7 GAK-29010000 JOINT, C (ELBOW) H4rh9%T 7 O (1K) (1)
& GAK-29011000 NIPPLE 17-9%"F (1)
9 GAS-11419000 TERMINAL BASE RVINTY (1)

10 iP-0013300-00  CONNECTOR SV F VS PP, (2)
11 GAK-020210A0 PRESSER LIFTING CORD ASM. FHIPFT 3491~ (73) (1)
12 BT-0600401-EB  TUBE F1-7" (1.3)
13 8T-0600401-EB  TUBE Fa-7" (1.2}
14 BT-0600401-EB  TUBE F2-7° (0.1)
15 SM-4032501-3SB  SCREW M3X0.5 L=25 FATARYT M3X0.5 E=25 (2)
16 SH-4061001-SB  SCREW M6 L=10 FAT2FYT M6 L=10 (2)
17 SH-4041601-5R  SCREW M4 L=16 FATIYT MAXO.T L=18 (2)
18 GAK-29002000 SOLEROID VALVE COVER FUITATY RYYEAR AT 1
19 SM-4040601-58  SCREW M4 L=6 FAT2EYT M4X0.7 L=6 4
20 SK-3482500-8C  WOOD: SCREV. D=4.8 L=25 AEYFYT  D=4.8 L=25 4
21 ¥P-0501016-5C  WASHER 5X10.5X1 k3977 % 5X10.5X1 4
22 GAK-72002000 AIR CYLTNDER 17T 1
23 GAK-72003000 AIR-CYLINDER BRACKET IPIYORT R ET A 1
24 GAK-29010000 JOINT, C (ELBOW) TAYBYRTF C O(IART) 2
25 SH-6061052-TP__ SCREN M6 L=10... SR DYhI7 AT AL 2
26 GAK-72004000 AUTD KNEE LIFTER LIFTING LINK YURTHRRITYT ULy i
27 GAK-72005000 AIR CYLINDER JOINT IPMURT ¥ a4ub 1
28 SD-0790351-3P  HINGE SCREW D=7.9 H=3.5 ¥ u3yT D=7.9 H=3.5 2
29 MAZ-02508000 NYLON CLIP (SMALL) ARV 9T (Y39) 1
30 EA-9502B02-00  NYLON CLIP (LARGE) FA0VIY9 I (274) 1
31 S5-7110710-SP  SCREW 11/64-40 [=7 IREGFYT 11/64-40 L=7 1
32 WP-0501016-SD  WASHER 5X10.5X%1 L3787 5X10.5X1 2
33 GES-12153000 OIL VICK HOLDER YRRUATURT A 3
34 GAK-010220B0 LIFTER KNEE SWITCH ASM. B THIFYT 29 e 24vF (B3) 1
35 SK-3514000-SD  WOOD SCREW D=5.1 L=40 INETFYT D=5.1 L=40 1



2. AK-72 B TYPE
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REF.ND. ROTE PART NO. DESCRIPTION A S AMT
1 GAK-720010B0 AR COMPONENTS 17-hur4 (73) 1
2 GAK-29001000 SOLENOID VALVE MOUNTING PLATE FIUITATY MYT4R (1)
3 GAK-29007000 FILTER REGULATOR J4KE LY 23 (1)
4 GAK-29008000 SOLEROID VALVE JLJ4RT ATADT (1
D GAK-23009000 JOIKT, A (ELBOW) 49T F A (IART) §9)
6 GAK-29015000 JOINT, B (STRAIGHT) W4t s B (kL)) (2)
7 GAX-29010000 JOINT, C (ELBOW) YAYR9ETT O (IART) (1)
& GAK-28011000 NIPPLE IS EVE NS (1)
9 #AS-11419000 TERMINAL BASE RUYRTY (1)

10 HP-0013300-00  COGNNECTOR FUFRIRLY (2)
11 GAK-440030A0 CORD ASH. -FT (H3) (1)
12 BT-0600401-EB  TUBE f2-7" (1.3)
13 BT-0600401-EB  TUBE $1-7° (1.2)
14 BT-0600401-EB  TUBE fa-7° (0.1)
i5 SM-4032501-3B  SCREW M3X0.5 L=25 FaTaF" M3X0.5 £=25 (2)
b SH-4061001-3B  SCREW M6 L=10 IATIEDT OMH L=10 (2)
17 SM-4041601-SR  SCREV M4 L.=18 FATEYT M4X0.7 L=16 (2)
18 GAK-28002000 SOLENOID VALVE COVER FIUYTATY YRR AT - 1
19 SM-4040601-SB  SCREW M4 L=6 A3 M4X0.7 L=6 4
20 SK-3482506-3C  W0OD. SCREYW D=4.8 =25 AEYRYT D=4.8 L=25 4
21 WP-0501016-SC  WASHER" 5X1¢.5X1 34T H7 3 5X10.5X1 4
22 GAK-72002000 AIR CYLINDER IPAT 1
23 GAK-72003000 AIR CYLINDER BRACKET IPIYUR” PYVIRT 4 1
24 GAK-29010000 JOINT, C (ELBOW) RA99ET3 C (ThET) 2
25 SM-6061052-TP  SCREW M6 1.=10 BYBIPFHT A 2
26 CAK-720G04000 AUTO KNEE E-IFTER LIFTING LINK YTRTAEHITET Y 1
27 GAK-T72005000 ATR CYLINDER JOINT IPIVR™ T aduh I
28 SD-0790351-5P  HINGE SCREW D=7.9 H=3.D 27wyt D=7.9 H=3.5 2
29 MAZ-02508000 NYLON CLIP {(SMALL) 40V 7° (939) 1
30 EA-9502B02-00  NYLON CLIP (LARGE) F4RVHY7° (274) 1
31 SS-7110710-8P  SCREW 11/64-40 L=7 ThEFRYT 11/64-40 L=7 1
32 WP-0501016-SD  VWASHER 5X10.5X1 58737 % bX10.5X1 2
33 GES-12153000 GIL WICK HOLDER JHEVATUET A 3
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HELGRSD, ZHEBHT
To order or for further

JUKI CORPORATION infermation,

please contact:

IOV ANRBERMEOLHFESUEET SR EDET,
* The descrintion covered in this pans list is subiect t0 chanage for improvement of the commeoedity without notice.



